ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41/50MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Lovel 30,00 dBm  Offsct 35005 = REW 1 Mz
- 3000 SWT 101 ms © VBW 3 Mz Mode Auo Sweep
| Occupied Bandwidth

§ E T PR P T e e e e L ST (e

RNAY B

|CF 259239 GHz 1001 prs T

5 izl Span 100.0 Mz
2 Marker Table

M 1 2.60348 GHz 21.38 dBm Occ Bw 45970160 205 MHz
m 1 2569 1066 GHz 16.88 dim Oce Bw Centroid 2592081674 GHz

16.23 d8m Oce B Freq Offset 8983

12:31:26 M 12/18/2023

FR1 n41/50MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

| o - (i |
ot S

= an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

= 3000 SHT_1.01ms = VBW 3 MHz _Mode Auto Sweep
1 Oceupied Bandwidth 1 Oceupied Bandwidth
» s
T R B e D e MNP NS "UNNBERV ot
7 Y X
o 4 o 1 t
| | / |
o + o
]
il “ﬂ'[m
¥ v
J ¥ h
E L | ) i ]
wr At b ] RLSTEIT RTINS WS L =y
RIS 001 prs 0.0 MHz] Spon 100.0 Mz | | (72 55298 Gz 001 pts 0.0 WH Spon 100.0 MHz
2 Markes Tasle 2 Markes Tasle
mi 1 2.602 98 GHz 18.17 dBm Oce B 47.760883 022 MHz M1 1 257181 GHz 1835 dBm Qce Bu 47115437639 MHz
n 1 25631222 6H2 1269 dim Oce B Centroid 2597 002607 Gz n 1 25691549 6Hz 1343 dim Occ B Centroid 2597 012607 Gz
n 1 2616 883 Ghz 1331 den Occ B Freq Offset 12607 364 713 khz n 1 12.75 diim Occ B Freq Oftset 22607121931 ke

12:32:38 MM 12/18/2023 12:33:10 MM 12/18/2023

64QAM 256QAM

ReLve 3000 st 33015 = KW 1 05

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- A 3008 SWT 101 ms ® VBW 3wz Mode Auto Swesp - A 3008 SWT 101 ms @ VBW 3wz Mode Auto Swesp
1 Occupiad Bandwidth 1 Occupiad Bandwidth
B[] 15,05 im
- 73800 GHe 25m 21006
» = » -
(A Y™ PUSURIN SRS WP R
ey P s T
/ i y Py
o : ‘ o -
/ ! \
o T o |
ll ] | |
| \ \
10 T
# . /
) ] M, ) - n\‘illl .|lU‘ .
; - TV — : o Hn T, 5
iy e R R TR || et P P Pl o
0F 2582 98 GHz 1001 pt= 10.0 MHz/ Span 100.0 MHz || |€F 2.55298 Gz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table 2 Marker Table
W 1 260738 GHz 17.79 dBm Oce 47652154647 MHz W 1 257021 GHz 15.05 dBm Qcc B 47.726 412804 MHz
n 1 256919296z 1259 dim Occ B Centroid 2593018934 Gz n 1 25691336 6z 1065 dilm Occ B Gentroid 259299 824 Gz
n 1 2616815 Gh 120 dm Occ B Freq Offset 28933 794563 ks n 1 261686 GHz 10.20 déen Occ B Fre Offset 521189415 kHz

12:34:19 MM 12/18/2023 12:34:52 M 12/18/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-17 of 58



ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C
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PI/2 BPSK

e - s =

RefLevel 30,00 0B Offset 3508 = REW 2 M
3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

7 ]
10 !
/ !
o f 1‘
1 -
'
o rvaggy ’

2048 7 v e

AL TN T e
0F 2582 98 GHz 1001 pt= 12.0 MHz/ Span 120.0 MHz
2 Markes Table

W I 26075 GHz 23.56 dBm Occ 58.580023 7 MHz

n 1 256376 6H 16.25 dim Occ B Centroid 255303041 GHz

L] 1 256223 GHz 16.98 d8m Oce Bw Freq Offset 40410497 062 kHz

12:30:35 M 12/18/2023

FR1 n41/ 60MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

RefLevel 30,00 0B Offset 3508 = REW 2 M RefLevel 30,00 0B Offset 3508 = REW 2 M

- Art 3008 SWT_1.01ms & VBW 10 MHz _Mode Auto Sweep. - Art 3008 SWT_1.01ms & VBW 10MHz _Mode Autn Sweep.
» R T = e » P e~ S S
® 7 “I ® 7 T
N [ \l. N *f Y
I I ﬂ !
¥ v
T LY [ |
g, Ll Yo Py r LV P
|CF 2.592 98 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz | | |CF 2.592 98 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz
mi 1 2.566 38 GHz 2039 dBm Oce B 58.668930216 MHz mi 1 256877 GHz 2013 dBm Qce Bu 58514912021 MHz
n 1 2622329 GHz 14.69 dén O Bw Freq Offset 4.755 430 963 kHz n 1 2,622 328 GHz 14.19 dben Occ B Freq Offset B0.325944 561 kHz
mnns & - mnnm B3
12:29:23 M 12/18/2023 12:28:51 M 12/18/2023

64QAM 256QAM

v - s B v - o B

RefLevel 30,00 0B Offset 3508 = REW 2 M

RefLevel 30,00 0B Offset 3508 = REW 2 M

- an 3008 SWT 1.01ms = VBW 10Miz_Mode Auto Sweep - e 3008 SWT 1.01ms = VBW 10Miz_Mode Auto Sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
, 261337064 257988062
2 2
v p—— C—— - == v
- S e Ra—— x
! | PP SRR | NSO PRSI SV

1 NE ﬁ; y
AL '.l. ™1 L\'\U"'W" - A T M\ ’T!J‘f el oo

.
20 20 e o]
GF 253798 GHe. 1001 pts 12.0 MHz/ Span 120.0 Mz | | |F2.53298 GHe. 1001 ps 12.0 MHz/ Span 120.0 MHz
2 Marker Table 2 Marker Table

mi 1 261337 GHz 20.52 dBm Oce B 58.73237933 MHz M1 1 257968 GHz 17.42 dBm Qce Bu 58423860777 MHz

n 1 2563624 GHz 14.25 dim Oce B Centroid 259299002 GHa n 1 2.563875 GHz 10.77 diim Occ B Gentroid 2593 087 184 GHz

n 1 2622 356 Ghz 1511 d8m Oce B Freq Offset 20,308 645 20 He n 1 2622 299 Ghz 1155 déim Ot B Fren Offset 57.184 49723 ki

12:27:40 MM 12/18/2023 12:27:07 M 12/18/2023

TEL : 886-3-327-3456 Page Number 1 A10-18 of 58
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41/70MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

RefLevel 30,00 0B Offset 3508 = REW 2 M
3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

;
10, /
]
0 n .
/ T
1
i s
iy,
ue] f Py | —
L e -
=
|CF 2.592 98 GHz 1001 pts 14.0 MHz/ Span 140.0 MHz
2 Marker Tonle
M 1 260754 GHz 23.26 dBm Occ Bw 65033056 874 MHz
n 1 2558989 Gz 1731 dim O o Centroid 2591 865 291 Gha
n I 2623582 G 1655 dgm O B Freg Offset 1524 709185 Mtz

12:22:27 M 12/18/2023

FR1 n41/70MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

RefLevel 30,00 0B Offset 3508 = REW 2 M

RefLevel 30,00 0B Offset 3508 = REW 2 M

- At 3008 SWT 101 ms = VBW 10MHz  Mode Auto Sweep. - At 3008 SWT 1.01ms = VBW 10MHz  Mode Auto Sweep.
T Gepied Eandwidth T Gepied Eandwidth
0 T YU P RSP T YW P g e L Ly f,,.,q T B
0 £ ‘. 0 f
0 - o ,“
I A I,
e .
17 o W

) el R ) e e Ptptygn,
R e o .
|G 255298 GHz. 1001 pts 140 MHz/ Span 140.0 MHz | | |CF 259298 GHz 1001 pts 140 MH/ Span 140.0 MHz
2 Maker T 2 Maker T

[ 1 25117 GHz 19.47 dBm Oce iw 68.062097 822 MHz [ 1 2.58558 GHz 19.92 dBm Occ Bw 68.119243513 MHz

N : 7559079 G Tolidim D Contoid 2553 059767 i N : 7559007 G s Ot Controid 255306672 Gl

T2 1 2627091 GHz 14.59 dBm Oce Bw Freq Offset 69.767 306 754 kHz T2 1 2627 126 GHz 15.28 dbim Oce Bw Freq Offset T6.672 406 487 kHz

12:23:40 PM 12/18/2023 12:24:11 MM 12/18/2023

64QAM 256QAM

v - s B v - o B

RefLevel 30,00 0B Offset 3508 = REW 2 M

RefLevel 30,00 0B Offset 3508 = REW 2 M

- 3000 SWT 1.0 ms @ VBW 10 Mz Mode Auto Sweep - 3005 SWT 1,01 ms ® VBW 10MHz_ Mode Auto Sweep
| Occupied Bandwidth K i 1 Occupied Bandwidth
2.594390 G . 2608450 GHs
B T — r— g Pr— = —e B
iy Bty et it M N - o W e b A,

0 f 0

f | {
o ! o +

o A A

GF 253798 GHe. 1001 pts 4.0 MHz/ Span 190.0 MHz | | |F2.53298 GHe. 1001 ps 14.0 MHz/ Span 190.0 MHz
2 Marker Table 2 Marker Table

mi 1 259439 GHz 19.73 dBm Oce B 68.272036 8 MHz mi 1 260949 GHz 16.97 dBm Qce Bu 67.992753951 MHz

n 1 2558943 GHz 1469 dim Oce B Centroid 2593078 798 GHz n 1 2558115 GHz 1092 dilm Occ B Gentroid 2593 11 767 GHz

i 1 2627215 GHe 1405 d8m Oce B Freq Offset 88797503943 kHz i 1 2627 108 GHe 11.27 dBm Oce Buw Fren Offset 121,766 657 806 ke
ing mnns By = v EEEENENR -~

12:25:22 M 12/18/2023 12:25:56 MM 12/18/2023

TEL : 886-3-327-3456 Page Number 1 A10-19 of 58
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C
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FR1 n41/90MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41/100MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 3508 = REW 2 M

3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

2 T e e A
.
10 .' 4
/ !
0.
‘ ]
{ I
A .
PR -
o=
0F 2582 98 GHz 1001 pt= 30.0 MHz/ Span 200.0 MHz

2 Marker Table
M 1 261697 GHz
n 1 2,544 196 GHz
i 1 2641165 GHe

2214 dBm
16.59 dim
1788 d8m

Oce
Occ B Centroid
Oce B Freq Offset

96,969 761 291 MHz
2590 680433 GHz
308 566 877 162 kHz

12:12:39 MM 12/18/2023

FR1 n41/100MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 3508 = REW 2 M
= A

1 Oceupiad Bandwidth

3035 SWT _1.01ms ® VBW 10MHz_ Mode Auto Sweep

ultiView Spactrum

RefLevel 30,00 0B Offset 3508 = REW 2 M
= an
1 Oceupiad Bandwidth

3035 SWT _1.01ms ® VBW 10MHz_ Mode Auto Sweep

PR PRSP B S PRT— S—— J07 S N PP YU IS "
0 { : 0 a 5
| " ' |
o o -
I i | ‘Ii
- : ;
¥ 4 |
. A b ™ A . / b L
foc S el ! Ewiplrers T 7
0F 2582 98 GHz 1001 pt= 30.0 MHz/ Span 200.0 MHz || |CF 2.55298 Ghz. 1001 pts 20,0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table |
Wi i 263415 Gz 18.56 dBm [ 97.778858532 MHz Wi 1 253843 Gz 18.37 dBm e 97,823 740399 MHz
n 1 7544275 e 1442 dim Occ i Centroid 2593 104 419 Gz n 1 544271 GHe 1369 diln Orc B Gentroid 2593184 664 Gz
¢} 1 2641994 GHz 14.82 dBem Oce Bw Freq Offset 114438854 119 kHz ¢} 1 2642097 GHz 14.23 dbien Occ Bw Freq Offset 194,664 170879 kHz

12:11:26 M 12/18/2023

12:10:54 MM 12/18/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 3508 = REW 2 M
- an

1 Occupiad Bandwidth

3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

ultiView Spactrum

Reflevel 30.00.dBn  Offset 3.5008 = ROW 2 MHz
-
| Occupied Bandwidth

3006 SWT 1.01ms ® VBW 10MHz_ Mode Auto Sweep

W[ 17,88 dBim W[ 1486 dbim
2628350 G 2629550 G
n ¥ n
e B il R h .
f \ P A Pt ek My
0 f 0 ] “
/ i ! \
o ¢ : o L
| | |
i I \
¥ I |
brd . —y Al b "
- T ot e o o
R ey i v I LLIWZA Y o
259298 GHe 001 e 200 M/ Span 200.0 MHz | | |F 2.55299 GHz 001 pes 20.0 M/ Span 200.0 Mz
2 Misrker Table 2 Misrker Table
M 1 262835 GHz 1784 dBm Occ Bw 97.748 309991 MHz M 1 262955 GHz 14.86 dBm Oce B 97.966 796627 MHz
n 1 2544255 GHz 1313 dbm Occ B Centroid 2593126861 GHz n 1 2544 138 GHz 11,08 dim Occ B Centroid 2593121 843 Gz
n 1 2642 003 GHe 1393 dm Oce B Freq Offset 138,861 406 327 kHz n 1 2642 105 GHz 10.86 dim Occ B Freq Offset 131842 775 633 kHe

12:09:44 MM 12/18/2023

12:09:11 MM 12/18/2023

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A10-22 of 58



samranas. FCC RADIO TEST REPORT Report No. : FG3N2803C

Conducted Band Edge

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO Power Limit -13 dBm > -23.21 dBm Pass
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Power Limit -13 dBm > -26.59 dBm Pass

Ref Level 4000 dBm  Offset 1060 B Mode Auto Sweep saL RefLevel 30.00dBm  Offset 10,5008 = REW 10 kiz saL
count 100100 | = At 3045 & SWT__ 100 ms & VBW 30 kiz _ Mode Sweep Count 100/100
1 Spurious Emissions
it Cheed m
Line _SPURJOUS_LINE_ABS 02 il
30 20 u.
0 3 0
. l‘ | 0
. |
It 10 de
|
40 '

T L 30 die
-30
] ] f L
L Ll L[ {zoe T R
1 LU I i . T G
. s il ] LU et At fh ! 1 Hf
| i e T e (Y] 1Y it
2.475 GHz 8004 pts. 4.1 MHz/ 2.516 GHz S0 dber T ‘ I" ‘ ‘ \
CF 2.494 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 49009 GHz -26.39 dBm -1 2 Result Summan None
2490 Gt 2495 Gz 1.000 Mtz Y 852 dBm
2495 Gtz 2496 Gz 200,000 Ktz -17.28 dBm 4.28dB Tl (Ref) T 226,59 dBm
2436 Gz 2516 GHz 100,000 kHz 19.45 dBm -10.55 B TeToral 2659 dBm
[  DmmEm - 0

10:49:15 AM 12/18/2023 10:51:35 AM 12/18/2023

Highest Band Edge / 1IRBmax Power Limit -10 dBm > -25.19 dBm Pass

Ref Level 40.00dBm  Offset 10,60 0B Mode Auto Sweep s6L Reflevel 30.00Bm  Offset 10.50 8 = RBW 10kHz 6L
Count 100/100 = At 30dB & SWT 100 ms & VBW 30 kHz _ Mode Sweep Count 100/100
1 Spurious Emissions
Limit Che m
Line _SPURIOUS.LINE_ABS. 002 Al
SPORTBUS_UNE |ABS_002 I T 20 d e
| 10
10
0dr
0 dBnr
10 dBn
-10
20
20 II
,’Ig[. } | 30 dn
120 dBer . | Ler | T
T + QUL T T At | |
o a1 LR AL 1.1\ L 4
| A I
287 GHz 10005 pts 125 WAL/ 2.795 GHz |60 de LA Hh I ENEN |
2 Result Summar ‘ ‘ |
2670 GHz 2,690 GHz 100.000 kHz 2.68904 GHz 16.01 dBm -13.99 dB CF 2.69189 Gz 1001 pts 2000 kia/ Span 20 Mbz
2690 GHz 2691 GHz 500.000 kitz 269001 GHz 12.24 dBm -224dB 2 Result Summa None
2691 GHz 2,695 GHz 1.000 MHz 269189 GHz -4.42 dBm 5.58 dB
1695 GHz 2710 GHz 1.000 MHz 2.69579 GHz -23.08 dBm -10.08 dB Txl (Ref) 1.000 MHz -25.19 dBm
2.710 GHz 2.795 GHz 1.000 MHz 2.71367 GHz -45.94 dBm -20.94 dB Ta Total -25.19 dBm
[T ety U
02:08:46 B 12/18/2023 02:08:34 B 12/18/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

1 Spurious Emissions

Mode Auto Sweep

6L
Count 100/100

Limit Che<d
Line _SPURJoUS.

NE_ABS_0d2

sy A

e Ko Al
:

50
2,475 GH: 8004 pts 7 WiHz/ 2516 GHz
2.475 GHz 2.490 GHz 1.000 MHz 249023 GHz -26.08 dBm -1.08 dB
2.490 GHz 2.495 GHz 1.000 MHz 249392 GHz -18.55 dBm -5.55 dB
2,895 GHz 2,49 GHz 200,000 kHz 2.49597 GHz -22.99 dBm -9.99 dB
2,496 GHz 2516 GHz 100,000 kiz 2.45970 GHz 6.42 dBm 2358 dB
; [T

05:40:59 AM  12/18/2023

1 Spurious Emissions

RefLevel 40.00dBm  Offset 10.60 d8.

Check
SPURJOUS_LINE_ABS_0q2

Mode Auto Sweep

s6L

Count 100/100

Pt

01:59:40 P 12/18/2023

40 dBrr
2.67Ghz 70005 pts 125 WAL/ 2.795 Gz
2 Result Summa:
2670 GHz 2690 GHz 100.000 kHz 268033 GHz 6.81 dBm -23.19.d8
2690 GHz 2691 GHz 500.000 kffz 269058 GHz 20.41 dBm -10.41 4B
2691 GHz 2.595 GHz 1.000 Mz 269212 GHz 17.78 dBm -7.78dB
2695 GHz 2710GHz 1.000 MHz 269817 GHz -24.54 dBm 115448
2.7106H: 2.795 GHz 1.000 MHz 2.71074 GHz -36.61 dBm 11,6148
weaty e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO Power Limit -13 dBm > -22.27 dBm Pass

Ref Level 40.00 dBm  Offset 10.60 B Made Auto Sweep SGL Ref Level J0.00@Bm  Offset 10.60d8 ® RBW 10 kHz

sal
count 100100 | = At 3045 & SWT__ 100 ms & VBW 30 kiz _ Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR Rm Avg
Cimit Cheed m
Line _SPURJOUS_UINE_ABS_062 i
30 20 dbs =T
0 "
10 di 0 di
o
10 dii
0
B
2RO e o |
 LINE_ABS | 30 dn
30
I
i ! | [ {40 dom I
R w N » !
Lk 4| R A
AR byt || [F \ I
60 dBe + !
7475 Ghe 3004 pts M/ 7516 Gz ' I ‘ ‘ \
72,4945 Gz 1001 pts 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2490 GHz 2.49020 GHz -26.69 dBm -1.69 dB 2 Result Summan None
2.490 Gt 2495 GH 1.000 Mt 249451 GHz 5. 7.55dB
2495 Gtz 2.49 Ghz 200,000 kffz 2.49600 GHz -15.48 dBm -2.48 dB Tl (Rel) 1,000 Wiz 2227 dBm
2856 GHz 2516 GHz 100,000 kHz 249707 GHz 16.73 dBm 1327 dB TaToml 2227 dBm
Resdy o Dm0

10:52:35 AM 12/18/2023 01:54:48 FM 12/18/2023

Highest Band Edge / 1IRBmax Power Limit -10 dBm > -21.35 dBm Pass

Ref Level 40.00dBm  Offset 10,60 0B Mode Auto Sweep s6L Reflevel 30.00Bm  Offset 10.50 8 = RBW 10kHz 6L
Count 100/100 = Ar 3008 ® SWT 100 ms ® VBW 30 kHz _ Mode Sweep
1 Spurious Emissions
Limit Che m
Line _SPURIOUS.LINE_ABS. 002 Al
SPORTBUS_UNE |ABS_002 I T 20 d e
| 10
10 |
0dr
0 dBnr T
| 108
-10 W
{ IP 20
20
bo I 30 dn
i
20 b + T T 0 ’r 3 T 111 i
I |’ - A A
0 i ‘ 0 dBy | | )" U I | s ‘
287 GHz 10005 pts 125 WAL/ 2.795 GHz |60 de i !
2 Result Summar ‘ ‘ ‘
2670 GHz 2,690 GHz 100.000 kHz 2.68897 GHz 17.70 dBm -12.30 dB CF 2.6915 GHa 1001 pts 2000 kia/ Span 20 Mbz
2690 GHz 2691 GHz 500.000 kitz 269003 GHz 12.09 dBm -2.09 dB 2 Result Summa None
2691 GHz 2,695 GHz 1.000 MHz 269137 GHz -3.87 dBm 6.13 dB
2695 GHz 2710 GHz 1.000 MHz 2.69503 GHz -19.16 dBm -6.16 dB Tal (Ref) 1.000 MHz -21.35dBm
2.710 GHz 2.795 GHz 1.000 MHz 2.71011 GHz -45.90 dBm -20.90 dB TxTotal -21.35 dBm
featy - —pe] ety S 0

02:07:22 B4 12/18/2023 02:08:09 P 12/18/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -13 dBm > -25.20 dBm Pass

Ref Level 4000 dBm  Offset 10.60 6B Made Auto Sweep 6L Ref Level 30.00 dBm  Offset 106048 = RBW 10 kHz 561

Count 100/100 | = Art 3048 = SWT__ 100w @ VBW 30 kHz _ Mode Sweep Count 100/100
1 Spurious Emissians 1ACLR
Cimit Cheed m
Line _SPURJOUS_UINE 2 il
30 20 dis TH
20 10
10 dir o
o LA WA R s L AT
| 10 dBn
-10
I [ 20
20 AR L L
P T | L] ih 20
30 dbmn—————————————— "
- L 40 VIR TRV AR Ty T
" Y. e Ty i il “'{’Nl
. S50 e ¥
60 din
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
CF2.4845 Ghz 1001 pts 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.49004 GHz -26. 2 Rasult Summas None
2,490 GHz 2495 GHz 1.000 MHz 2.494 84 GHz -8.]
2495 GHe 2496 GHz 200,000 kHz 249534 GHz -2 Tat (Rel) 1,000 MH; 25.20 dBm
2496 GHz 2516GHz 100.000 ktz 2.49875 GHz 3 .,I(GLJ - -25.20 dBm

05:49:32 AM  12/18/2023

09:54:04 A 12/18/2023

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 10.60 48 Mode Auto Sweep c
Count 100/100
1 Spurious Emissions.
10
‘m ‘L
20 i
30 dBar
40 dBmr -
Hes,
50
2.67 GHa 10005 pts. 12.5 MHz/ 2.795 GHz
2 Result Summa:
2670 GHz 2690 GHz 100.000 kHz 2.68544 GHz 5.66 dBm -24.34 dB
2690 GHz 2691 GHz 500.000 kiiz 269003 GHz -23.89 dBm -13.89 dB
2691 GHz 2.695 GHz 1.000 Mz 269211 GHz -17.95 dBm -7.95 dB
2695 GHz 27106Hz 1.000 MHz 2.69605 GHz -23.76 dBm -10.76 dB
2710 GHz 2795 GHz 1.000 MHz 2.71002 GHz -33.61 dBm -8.61dB
ready DN 5 NI

02:00:13 BM 12/18/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Power Limit -13 dBm > -24.14 dBm Pass

Ref Level 4000 dBm  Offset 10.60¢B

Made Auto Sweep

SGL

RefLevel 30.00dBm  Offset 106048 = RBW 10 kHz

2475 GHz
2490 GHz

2.490 GHz
2495 GHz

2.48960 GHz -35.12 dBm
2.49492 GHz

SGL
Count 100/100 | = st 300D & SWT_100ms ® VBW 30 kHz _Mode Swecp Count 100/100
1 Spurious Emissians 1ACR 1Rm Avg
Limit Che A
Line _SPURJoUS U Al
0 20 ds i
2 ) 0
|
10 d
| 0 di
: /
| \ 10 die
40 !
' 20
— d h
PRIOUS UNE | ABS 002
N | i
-30
| 1, [ [ W
] A ity
. I Iy i * T l
‘ g WL D | S S L LAl LR
e P v pvest i ‘|’\‘”‘W Ll
6 + Tt
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz gl L ‘ I
CF 2.494 5 GHz 1001 pts. 200.0 kHz/

Span 2.0 Mz

02:04:10 BM  12/18/2023

2 Result Summar None
1,000 MHz -9.66 dBm 3.34dB
2,495 GHz 2.496 GHz 200,000 kHz 2.49599 GHz -16.46 dBm -3.46 dB Txl (Ref) 1.000 MHz -24.14 dBm
2.496 GHz 2516 GHz 100,000 kiz 249705 GHz 19.21 dBm -10.79 dB TaTotal 2414 dBm
peocy f oty S 00
10:53:14 AN 12/10/2023 01:53:11 BN 12/18/2023
tiView Spectr Spectrum
Ref Level 40.00dBm  Offset 10,60 0B Mode Auto Sweep s6L Reflevel 30.00Bm  Offset 10,6008 = RBW 10Kz 6L
Count 100/100 = Ant 3008 = SWT_ 100ms ® VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACLR TR Avg
Limit Che m
Line _SPURIOUS.LINE_ABS. 002 Al
SPORTBUS_UNE |ABS_002 20 d T
0
10
0d
0 dBnr
10 din
-10
-20
20
fio 30 dBe
I i i i
140 dBmr v i Y
‘ l('f'r " i e
50 g8 50 dBm | — } | i
| f [ !
287 GHz 10005 pts 12.5 MHz/ 2.795 GHz |60 dibr — T ! mi I T :
2 Result Summar ‘ ‘ |
2670 GHz 2,690 GHz 100.000 kHz 2.68906 GHz 17.35 dBm -12.65 dB CF 2.69167 GHz 1001 ps 200.0 s/ Span 20 Mbz
2690 GHz 2691 GHz 500.000 kitz 269002 GHz 11.76 dBm -1.76 dB 2 Result Summa None
2691 GHz 2,695 GHz 1.000 MHz 269167 GHz -2.28 dBm 7.72 dB
21695 GHz 2710 GHz 1.000 MHz 269512 GHz -23.92 dBm 10.92 dB Tx1 (Ref) 1.000 MHz -21.37 dBm
2.710 GHz 2.795 GHz 1.000 MHz 2.77862 GHz -45.95 dBm 20.95 dB Tx Total -21.37 dBm
ot D CRAY T

02:05:21 P 12/18/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A10-29 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

Mode Auto Sweep

1 Spurious Emissions

6L
Count 100/100

Limit Che<d PRss
Line _SPUR|OUS_UINE_485_od2

.0

20

10 dbs

i S

el Vs 2
]

AP e
T

h

W

2.475 GHz

8004 pts

1 MHz/

2516 GHz

2475 GHz 2.490 GHz 1.000 MHz 2.48906 GHz -28.83 dBm -3.83 dB

2,490 GHx 2,495 GHz 1.000 MHz 2.49473 GHz -17.56 dBm -4.56 dB

2,895 GHz 2,49 GHz 200,000 kHz 2.49597 GHz -25.85 dBm -12.85 dB

2496 GHz 2516GHz 100,000 kHz 2.50201 GHz 5.07 dBm -24.33 dB
L (I

05:42:32 AM 12/18/2023

RefLevel 40.00dBm  Offset 10.60 d8.

1 Spurious Emissions

2 40 !
SPORIDUS_LINE_ABS_002

e _SPURIOUS_LINE_ABS_0q2

Mode Auto Sweep

s6L

Count 100/100

02:00:46 PM  12/18/2023

I
267 GHz 10005 pts 2.5 MHz/ 2.795 GHz
2 Result Summa:
2670 GHz 2690 GHz 100.000 kHz 267366 GHz 6.15 dBm -23.85dB
2690 GHz 2691 GHz 500.000 kffz 2.69002 GHz 23.57 dBm 135748
2691 GHz 2.595 GHz 1.000 Mz 269107 GHz 2031 dBm -1031d8
2695 GHz 2710GHz 1.000 MHz 2.69614 GHz -25.92 dBm 129248
2710 GHz 2.795 GHz 1.000 MHz 2.71019 GHz -36.29 dBm -11.2048
redy N S N

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Power Limit -13 dBm > -25.79 dBm Pass

MultiView Spectru
Ref Level 4000 dBm  Offset 10.60¢B

Made Auto Sweep

Ref Level 30.00 aBm

02:02:17 BM  12/18/2023

saL Offset 10,6048 ® RBW 10 kHz
Count 100/100 - At 30 dB = SWT 100 ms & VBW 30 kHz  Mode Sweep
1 Spurious Emissions
it Chect AL
Line _SPURJOUS_LINE_ABS 02 Al
30 20 i 51
20
fs‘ 10
|
0 I i e
o [ } 10
] dbo
-0 1 ’I
Fol 20
3 e g
-~ l | 4 l| 30 dii
30 |
| 1 I i
I I I i W Y [m i
Nan I lI
TR B ORI i . ORI
¥ kLl 1 ol 50 dBary hil'il' “N{I "ﬂmww T
(S STV LS P LS Sy SEYRY S, {
| ; et IL;'M'“'. Tl i 1
275 GHr 8004 pis 17 Mz, 7516GH: i Il ‘ 1 i} ‘ ‘
CF 2.494 5 GHz 1001 prs. 200.0 kHz/ Span 2.0 MHz
2475 GHz 2.490 GHz 1.000 MHz -35.12 dBm -10.12 dB 2 Result Summar None
2.490 Gt 2495 GH 1.000 Mt -4.48 dBm 8.52 dB
2895 Gtz 2.49 Gtz 200,000 kfiz -18.61 dBm -5.61 dB T (Ref) 1000 Wz 2579 dBm
2856 GHz 2516 GHz 100,000 kHz 17.63 dBm -1237dB TaTomt 2579 dBm
Rescy N E [ . wnnn
&
01:47:15 P 12/10/2023 01:52:12 BN 12/18/2023
Highest Band Edge / 1IRBmax Power Limit -10 dBm > -25.75 dBm Pass
Ref Level 30,00 dBm  Offset 10,6008 Mode Auto Sweep saL RefLevel 30.00dBm  Offset 106048 = RBW 10 kHz 6L
Count 100/100 = At 3008 ® SWT_100ms & VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACLR 1Rm Avg
mit Che; Al
n
2 T
10
0dby
10 din
-20
30 dBe
. a0 ——t 1 I
. T
I ‘\-- | '} LA | ,W.V‘h)r IHJ“'M i
‘ R
I
267 GH 10005 pts 125 WAL/ 2755 GHa |60 die 1 i —t t =
o I [ N
2670 GHz 2,690 GHz 100.000 kHz 2.68889 GHz 17.27 dBm 1273 dB CF 2.6915 GH 1001 ps 200.0 s/ Span 20 Mbz
25690 6Hz 2691 GHz 500000 ke 269003 GHz -12.93 dBm 493 dB 2 Result Summar None
2691 GHz 2695 GHz 1.000 MHz 269135 GHz -3.99 dBm 6.01 dB
2695 GHz 2710 GHz 1.000 MHz 2.69633 GHz -31.77 dBm -18.77 dB Tx1 (Ref) 1.000 MHz -25.75 dBm
2.710 GHz 2.795 GHz 1.000 MHz 2.71338 GHz -45.99 dBm -20.59 dB TxTotal -25.75 dBm
T o . mmnu

Ready

FETTEIET)

02:06:30 P 12/18/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

Mode futo Sweep saL RefLevel 50,00 dBm  Offset 10.60d8. Mode Auto Sweep s6L
Caunt 1007100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit Chee E Limit Cheek 55
Line._spurlous_um phes Line _SPURIOUS_LINE_ABS 02
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
| " . W i,
a At LR L s wpt iy \ 0y t* ""I
" J | |
| I
J } }
| |
]
f | lw
i !
AI L\ 40 dBrr
etharsoryen
2.67Ghz 70005 pts 125 WAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2690 GHz 100.000 kHz 268671 GHz 3.25 dBm -26.75 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 29 GHz -29.87 dBm -4.87 dB 2690 GHz 2,691 GHz 500,000 kHz 2.68002 GHz .28.89 dBm -18.89 dB
2490 GHr 2495 GHr 1.000 MHz 249495 GHz -19.56 dBm 6.56 B 25691 GHz 2695 GHz 1.000 MHz 269101 GHz 25.71 dBm -15.71dB
2495 GHe 2496 GHz 200,000 kHz 2.49596 GHz -29.71 dBm -16.71 dB 3695 GHr TT0GHe 1,000 MHz 260532 GHz 29557 dBm 1651 dB
2,496 GHz 2516 GHz 100,000 kifz 251365 GHz 3.19 dBm -26.81 dB 2710 ke 3795 CHy 1000 M 271202 GHz 35.90 dBm 10,90 dB
T R ey - 0

05:43:09 AN 12/18/2023

02:03:22 P 12/18/2023

FR1 n41/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.60 B

Mode Auto Sweep. Lo
Count 100/100
1 Spurious Emissions
Uit Cheed
Line _SPUR|QUS_LINE_ABS_0g2
0
0
10 dby
o PP ity g A Lol s bl
| L Al Ty T |
40 I
230 AR 1 I "
SPURBUS_UNE | ABS 002 ] "
-30 dBerr *’ A
=
50
2.475 GHz 8004 pts 1 MHz/ 2516 GHz

2475 GHz
2490 GHz

2,495 GHz

2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2516 GHz

2.49023 GHz
2.49498 GHz
2.49587 GHz -23.! B
2.49713 GHz -

1.000 MHz
1.000 MHz
200,000 kHz
100.000 kHz

05:55:33 AM 12/18/2023

RefLevel 40.00dBm  OMfset 10.60 dB.

SPORIBUS_LINE_ABS_002

Mode Auto Sweep

6L

Count 100/100

gt

01:58:57 EM 12/18/2023

20 dBor WM
o
2.67 GHz. 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summai
2670 GHz 2,690 GHz 100.000 kHz 2.67498 GHz 4.54 dbm -25.46 dB
2690 GHz 2691 GHz 500.000 kHz 2.69008 GHz 19.42 dBm -9.42d8
2681 GHz 2695 Ghz 1.000 Mz 269194 GHz 12.26 dBm -2.26dB
2695 GHz 2710GHz 1.000 MHz 269534 GHz 22.38 dBm 53848
2.710 GHz 2.795 GHz 1.000 MHz 2.71011 GHz -34.55 dBm -9.55 dB
festy T “ritas)

TEL : 886-3-327-3456
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Page Number

1 A10-32 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 1060

05:44:45 AN 12/18/2023

B Mode Auto Sweep saL Ref Level 40,00 dim  Offset 10.60 d8 Mode Sweep seL
Count 10100 Count 100/100
|1 Spurious émissions ___ ___________________________________________||lseuiutnucn
Limit Check Phss Limit Check =3
Line _SPURJOUS. ) phes Line _SPURIOUS_LINE_x85_0q2
30 SPORIBUS_LINE ABS_002
20 20
10 dir
. . s "
, it o e gt PR iy |
f e ‘
10 / ‘ Il ‘
] 1 k
A
]|
40 dBm
e
50
266 GHz 10005 pts 3.5 ML/ 2.795 GHz
::15 G:‘l. 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
esult Summa
3 2660 GHz 2690 GHz 100.000 ki 2.667 59 GHz 5.53 dBm -24.47 dB
2475 GHz 2490 GHz 1.000 MHz 248311 GHz 2690 GHz 2691 GHz 1000 MHz 2.60017 GHz 1297 dBm -4.97 dB
2490 GHr 2495 GHr 1.000 MHz 249484 GHz -15.90 dBm 25691 GHz 2695 GHz 1.000 MHz 2.69155 GHz -21.25 dBm -11.25d8
2495 Gtz 2436 GHe 300,000 kitz 2.49573 GHz -26.02 dBm 2695 GHz 3720 GHe 1,000 MHz 2.70266 GHz -26.56 dBm 1356 dB
2.496 GHz 2526 GHz 100,000 kiz ZEIUSIGHE L 2.720GH: 2795 Ghz 1.000 MHz 2.72410 GHz -41.05 dBm -16.05 dB

11:29:52 AM  12/18/2023

Ready

FR1 n41 /30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

1 Spurious Emissions
Limit Check
Line _SPURIOUS_LINE 4850

SPORIGUS_LINE_ ABS_002

20

RefLevel 40.00dBm  OMfset 10.60 dB.

Mode Sweep

6L
Count 100/100

I
et mton

2 Result Summal

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz 1.000 MHz
2495 GHz 1.000 MHz
2496 GHz 300,000 kHz
2526 GHz 100.000 kHz

2.48980 GHz
2.494 81 GHz
2.49597 GHz
2.498 62 GHz

-26.03 dBm
-18.61 dBm
-25.93 dBm

5.14 dBm

Mode Auto Sweep s6L
Count 100/100
_mmhm FRss
Line _SPURJOUS_UINE_ABS_062 PRss
30
20
10 dby
. I.\,W‘M»r;\ P b A e e ,»,",m.w,.”.w‘; 'l - ,,,_.I.j‘ .
UL i
0 | ‘
f
‘b'\l
T
b,
50
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz

05:45:53 AM 12/18/2023

11:29:22 AM 12/18/2023

40 dBr
W“‘“‘"-m
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2 Result Summa:
2.660 GHz 2.690 GHz 100.000 kHz 2.66545 GHz 5.40 dBm -24.60 dB
2690 GHz 2691 GHz 1.000 MHz 2.69000 GHz <11.50 dBm -1.50dB
2681 GHz 2695 Gtz 1:000 M 269103 GHz -14,04 dBm -4.04.d8
2,695 GHz 2.720 GHz 1.000 MHz 269514 GHz -24.03 dBm -11.03 dB
2720 GHz 2.795 GHz 1.000 MHz 2.72069 GHz -38.57 dBm -13.57 dB
N
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 10.60 0B Made Auto Sweep

saL RefLevel 40.00dBm  Offset 10.60 d8.
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2 Result Summa
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2475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz -27.79 dBm -2.79 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz 14.15 dBm 4.15d8
2490 GHz 2495 GHz 1.000 MHz 249457 GHz -16.20 dBm -3.20dB 2691 GHz 2695 GHz 1,000 MHz 2.69143 GHz 19,18 dBm 918dB
2495 GHe 2496 GHz 300000 kitz 249599 GHz -25.38 dBm -1238 dB 3695 GHr 3720 GHz 1,000 MHz 269506 GHz 25.25 dBm 127548
2496 GHz 2526 GHz 100,000 kHz ZETTRUGHE 5 BT TS5 o 2.720GH: 2795 Ghz 1.000 MHz 272092 GHz -40.02 dBm -15.02 dB
ey - ey DN o CRED

FR1 n41 / 30MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

Mode Auto Sweep

6L
Count 100/100
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Limit Chesi
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RefLevel 40.00dBm  Ofset 10.60 dB
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2 Result Summa
2660 GHz 2,630 GHz 100.000 kHz 268206 GHz 4.06 dBm -25.94 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 28 GHz -27.47 dBm -247 dB 2690 GHz 2,691 GHz 1.000 MHz 2.650 28 GHz 21.60 dBm 11.60 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.494 72 GHz -17.05 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69181 GHz 24.97 dBm -14.97 dB
2495 GHz 2496 GHz 300000 kHz 249597 GHz -24.88 dBm 2695 GHz 2730 GHz 1.000 Mz 269528 GHz -28.87 dBm 118748
2.496 GHz 2.526 GHz 100,000 kHz 250649 GHz 4.27 dBm 2720 GH 2795 GHe. 1,000 Mz 272024 GHz 39,25 dBm 1425 d8
ey Readly jinaasaniif ;e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2803C

FR1 n41 / 30MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.60 0B

Mode Auto Sweep
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Count 100/100
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2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 268475 GHz 1.86 dBm -28.54 i
2475 GHz 2.490 GHz 1.000 MHz 2.48974 GHz -31.95 dBm -6.95 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.690 27 GHz -19.38 dBm 938dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -24.65 dBm 11.65 dB 2691 GHz 2695 GHz 1,000 MHz 2.69134 GHz 23.13 dBm 131348
2495 Gtz 2.49 GHz 300000 kitz 249599 GHz -28.57 dBm 15.57 dB 3695 GHr 3720 GHe 1,000 MHz 269624 GHz 3171 dBm 187148
2496 GHz 2526 GHz 100,000 kHz 251914 GHz 24T A5T Z7.57 08 2.720GH: 2795 Ghz 1.000 MHz 2.72021 GHz -42.92 dBm 17.92 d8
redy 5 Ry S CHIN
09:47:42 AN 12/18/2023 11:27:51 M 12/18/2023
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2 Result Summar
2 2660 GHz 2690 GHz 100.000 kHz 266752 GHz 3.33 dBm -26.67 dB
2475 GHz 2.490 GHz 1.000 MHz 248963 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69047 GHz 15.22 dBm 5.22dB
2490 GHs 2495 GHz 1.000 MH: 249459 GHz -19.00 dBm 2691 GHz 2695 GHz 1.000 MHz 269196 GHz 19.62 dBm -9.62d8
2495 GHz 2496 GHz 300000 kHz 249591 GHz -23.84 dBm 2695 GHz 2730 GHz 1.000 Mz 269557 GHz .04 dBi 120448
2.496 GHz 2526 GHz 100,000 ke 249872 GHz 1.96 dBm 2720 GH 2795 Gtz 1,000 MHz 272047 GHz '37.49 dBm 1209 dB
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Report No. : FG3N2803C

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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2,490 GHx 2,495 GHz 1.000 MHz 2.494 89 GHz -18.26 dBm -5.26 dB
2,895 GHz 2496 GHz 500,000 kHz 2.49594 GHz -23.92 dBm -10.92 dB
2496 GHz 2536 GHz 100.000 kHz 2,502 63 GHz 413 dBm -25.87 dB
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2650 GHz 2690 GHz 100.000 kHz 268397 GHz 413 dBm -25.87 dB
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2691 GHz 2.595 GHz 1.000 Mz 269139 GHz 21.87 dBm -11.87d8
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2730 GHz 2.795 GHz 1.000 MHz 2.73037 GHz -42.54 dBm 17.54 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249001 GHz -26.83 dBm -1.83 dB
2.490 GHe 2495 GHe 1.000 MHz 2.49466 GHz -19.24 dBm -6.24 dB
2,495 GHe 2496 GHz 500,000 kHz 2.49597 GHz -23.92 dBm -10.92 dB
2.496 GHz 2536 GHz 100.000 kHz 2.503 65 GHz 3.76 dBm -26.24 dB

RefLevel 40.00dBm  OMfset 10.60 dB.
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2 Result Summa:
2650 GHz 2,690 GHz 100.000 kHz 2.65497 GHz 4.49 dBm -25.51 dB
2690 GHz 2691 GHz 1.000 MHz 2.69018 GHz -23.50 dBm -13.50 dB
2691 GHz 2.695 GHz 1.000 MHz 2.69172 GHz 23.43 dBm -13.43d8
2,695 GHz 2730 GHz 1.000 MHz 269590 GHz -26.58 dBm -13.58dB
2.730 GHz 2.795 GHz 1.000 MHz 2.73216 GHz -40.89 dBm -15.89 dB
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FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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2 Result Summal

250 GHz 2690 GHz 100.000 ki 265269 GHz 3,74 dBm -26.26 dB

2475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -28.96 dBm -3.96 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69061 GHz 26.15 dBm -16.15dB
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FR1 n41 / 40MHz / DFT-S OFDM / 64QAM
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2 Result Summal

2650 GHz 2,630 GHz 100.000 kHz 268083 GHz 3.43 dBm -26.57 dB

2475 GHz 2.490 GHz 1.000 MHz 2.49003 GHz -30.12 dBm -5.12dB 2690 GHz 2,691 GHz 1.000 MHz 2.69057 GHz -27.40 dBm -17.40 dB

2.490 GHy 2.495 GHz 1.000 MHz 2.09483 GHz -21.22 dBm 822 dB 2691 GHz 7695 GHz 1.000 MHz 2.69184 GHz -24.48 dBm -14.08 dB
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Report No. : FG3N2803C

FR1 n41 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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2475 GHz 2490 GHz 1.000 MHz 249023 GHz -32.55 dBm -1.55dB 2690 GHz 2691 GHz 1000 MHz 2.60005 GHz 29.25 dBm -19.25 dB
2,490 Gz 2495 GHz 1.000 MHz 209494 GHz -19.27 dBm 6.27dB 2691 GHz 2695 GHz 1.000 MHz 269105 GHz 26.88 dBm -16.88.dB
2495 Gtz 2.49 GHz 500000 kitz 249574 GHz -26.21 dBm -13.21 dB 3695 Ghiz IT30GHe 11000 MH: 268501 GHz 3100 dBm 18,00 4B
2496 GHz 2536 GHz 100000 Kz 251558 GHz 0.92 dBm -23.08 dB 3790 cr 3705 orte 1000 M 273219 GHz 34,57 dBm 19557 dB
R R pedy NN S 0

10:00:40 AM  12/18/2023

11:32:37 AM  12/18/2023

FR1 n41/40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.60 B

Limit Chezd

Made Auto Sweep

SGL

Count 100/100

2 Result Summa:
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2 Result Summa
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